USER MANUAL

[image: image15.jpg]0428

0409 0429

\@ 0424

431
432 0351
L u::w’/__





TIRE CHANGER

INDEX

Preface and Warning…………………………………………………………2

2. General Description…………………………………………………………3

3. Mounting tool Usage…………………………………………………………4
4. Installation……………………………………………………………………5

5. Operation……………………………………………………………………6
6. Maintenance……………………………………………………………….9
7. Transportation………………………………………………………………10
8. Accessory……………………………………………………………………11
9. Circuit Diagram..……………………………………………………12
Note: If machine comes with quick tire inflating system and helper, please read the user manual for quick tire inflating system and helper.
Preface

Thanks for choosing this tire changer. This tire changer has the following remarkable features:

1. It works with pneumatic locked device on better reliability, the vertical arm is back tilting design. Convenient dismount, time saving and better repeatability can guarantee good operation.

2. The Max. rim diameter is 24” and also be suitable for low-profile tire.

3. With the merits of reasonable design, good materials, reliability, convenient operation and long working time, it is popular in the market. Details in the manual.

Warning

1. Please read the manual earnestly; Pay attention to operation rules.

2. Limited operation range: The manual and technical assist from manufacturer.

3. Don’t operate for other purpose. Manufacturer will not be responsible for the losses caused by refitting without permission.

4. Cut off electricity supply if there is something wrong during operation, and then deal with troubles.

5. Wear protecting clothes during operation.

1. General Description

[image: image16.jpg]0261-0¢91 .&



1.1 Technical Data

	Air pressure
	8-10bar

	Motor
	220V/50Hz

	Operation temperature
	0℃—45℃

	RPM of turntable
	6rpm

	Max. depth
	1620mm (including tilting room)

	Max. width
	1220mm

	Max. height
	1920mm

	Net. weight
	215kg

	Max. tire width
	330mm

	Max. tire diameter
	1010mm

	Rim clamping diameter (outer)
	13″—24″

	Rim clamping diameter (inner)
	11″—22″


[image: image17.jpg]


1.2 Parts

1. Turntable control pedal
2. Bead breaker control pedal
3. Clamp control pedal
4. Tilting back post control pedal
5. Clamps

6. Turntable

7. Oil-water separator with shelf

8. Mounting tool
9. Vertical hexangular rod

10. Handle

11. Horizontal arm

12. Tilting back post

13. Lubricant cup
14. Bead breaker shelf

15. Bead breaker

16. Rubber protector

17. Lever

                                                      Fig. 1
1.3 Operation System (parts no. refer to fig 1)
1.3.1 Turn on the pneumatic switch on the handle (10), move the vertical hexangular rod (9) up and down, move the horizontal arm (11) from front to back, all steps get ready for mounting/dismounting tire.

1.3.2 After adjusting mounting tool（8）, push pneumatic switch on the handle (10), lock mounting tool (8) and horizontal arm (11) tightly, mounting tool (8) is ready for operating.

1.3.3 Mounting tool (8) mounts or dismounts tire from rim with the help of lever (17).

1.4 Turntable with centering automatically (parts no. refer to fig 1)
1.4.1 Turntable (6) is used for fixing and rotating rim, and composed by two cylinders with centering automatically.

1.4.2 Fix rim by inside or outside clamps (5).

1.4.3 Rotating turntable (6), rotate clockwise or counter-clockwise with rim by electrical machine and gear box.
1.5 Foot pedal control system (parts no. refer to fig 1)
1.5.1 Step on turntable control pedal (1) and rotate turntable clockwise, push-up the pedal and rotate turntable counter-clockwise.

1.5.2 Step on bead breaker control pedal (2) and bead breaker operates from outside to inside, dismount tire from the rim.

1.5.3 Clamp control pedal (3) is used for open or close clamps.

1.5.4 Step on tilting back post control pedal (4) and leave the vertical post (12) tilt back, step on the pedal (4) again, push-up pedal and leave vertical post (12) upright.

1.6 Bead breaker (parts no. refer to fig 1)
1.6.1 Move bead breaker shelf (14) drivened by cylinder repeatedly.

1.6.2 Bead breaker (15) is used for pressing tire.

1.6.3 Rubber protector is used for tire protecting and rim anti-gliding during dismounting.

2. Mounting tool Usage

2.1 Operation (parts no. refer to fig 1)
2.1.1 After loosening tire, open or close clamp to fix the tire on the turntable (6).

2.1.2 Step on pedal (4), leave vertical post (12) upright.

2.1.3 Control horizontal arm (11) by handle (10), press vertical hexangular rod (9) and adjust mounting tool (8) to the best position for operating (see fig. 9). Push pneumatic switch on the handle (10) (see fig. 10), lock vertical hexangular rod (9) and horizontal arm (11) tightly. 

2.1.4 Mount or dismount tire follow normal steps.

3. Installation
 “ ! ”warning: 1. Leave equipment 500mm space from the wall for convenient operation.

             2. Don’t put the equipment in the open-air or wet place.

3.1 Put machine on the concrete ground and fix it by M10 expansion bolt.

3.2 Link pneumatic supply with oil-water separator. (see fig 3)

[image: image1.jpg]


   
  Fig. 3

3.3 Electric System Installation
1) Electric system must be installed and operated by professional staff. .

2) Make sure to link with ground for safety purpose.
3.4 Troubles and repairs during installation
	Trouble 
	Reason
	Repair

	Turntable doesn’t rotate.
	1.Plug is not linked.

2.Electric supply is not right.
	Check and correct plug

	Rotating speed is too low
	1.Power supply and voltage are not right.

2.Transmission belt is relaxed.
	1.Check power supply and voltage, they must accord with signs set by machine.

2.Tighten transmission belt.

	Turntable can’t lock rim
	1.Pneumatic device and machine are not linked.

2.Pressure of pneumatic system is not enough.
	1.Link pneumatic supply

2.Correct pressure




4. Operation 
“ ! ” warning: Tire changer installation and operation only by trained professional staff!

[image: image18.jpg]


4.1.1 Dismount operation (see fig.4)
1) Air exhausting

2) Take out air inflating entrance.

3) Take out counterweights

Fig.4
4.1.2 Separate tire (see fig.5)
1) Lubricate rim and edge.                                          

2) Put the tire near the rubber protector, adjust shelf to 1cm from outside tire, and adjust accurately 

by rod.

3) Step on pedal and separate.
4) Rotate wheel left and right by hand, to do so repeatedly until separate completely..
5) Change the other side and repeat above actions.                          
[image: image19.jpg]


[image: image2.jpg]



Fig 5                                  Fig 6

4.1.3 Clamp wheel tightly

[image: image20.jpg]Center ine of back 3

Outside rim edge.



1) Release pneumatic lock of tire changer before clamping wheel and move mounting tool to the top, and push horizontal arm to the back, then re-lock it, step on tilting back post control pedal to slant vertical post to back.

2)Clamp 13”-24”rim from inside to outside.(see fig 6)

●Put the wheel (rim) on the turntable
●Step on clamp control pedal and the wheel is clamped tightly.

●Step on clamp control pedal to”stop”, and loosen the pedal, as well as the wheel.
3)Clamp 11”-22”rim from outside (fig 7)                            Fig 7
●Step on clamp control pedal(3) and loosen, move clamps to outside.

●Put on rim or wheel.

●Step on clamp control pedal(3) and loosen, the wheel is clamped tightly.

●Always clamp ALU rim from outside to protect preface.

[image: image21.jpg]ZOpen




4.2 Mounting tool setting            
1) Push horizontal arm back thoroughly and leave dismounting head to the top before mounting and dismounting tire. If the wheels have the same dimension, you need not to change the position. (see fig 8)

2) Move the mounting tool to touch the rim both on top and on side, then fix the mounting tool.The mounting tool will automatically go 3mm up and 3mm back.Check the distance between the mounting tool and the rim, if not enough, then adjust the gap by fix the mounting tool again as shown on fig 8.
3) When the rim is more than 23” and less than 8”, re-adjust  
mounting tool and rim.                                          Fig 8                                                                    

4) Loosen screw (1) of tire changer, adjust screw(2) to make it suitable, leave 3-5mm from (3) to rim edge.(see fig 9)
5) Re-rotating screw (1) after adjusting.(see fig 9)

6) The way to fix mounting tool (see fig10):                                

Push in the button on the handle, that’s mean mounting tool is locked at fixed position. Push out the button after mounting and dismounting that’s mean opening the lock and the mounting tool can move vertically and horizontally (see fig10)
“ ! ” warning: 1) Mounting tool rolling ball and rim edge are non-contacted. 2) Use nylon protectors when you mount or dismount alloy rim.3) The angle of mounting tool has been adjusted according to 14”normal rim before leaving manufacturer, please re-positioning mounting tool if the rim is too big or small.
[image: image22.jpg]


[image: image23.jpg]



Fig 9                                  Fig 10
4.3 Dismounting tire

1) Lock rim to the turntable.

2) Lubricate rim and edge before dismounting tire.

3) Step on tilting back post pedal (4), make horizontal arm into working position. 

4) Rotate and adjust wheel to let the tire inflating valve in front (10cm) of mounting tool.
5) Set operation according to 5.2 

6) Prize the tire by lever.

7) Step on turntable control pedal (1), rotate the turntable clockwise, which make rim edge into the flute until finishing dismounting. (see fig11)

8) Take out inside tire if there is. Repeat above steps and dismount the other rim edge. (see fig12)

9) Step on pedal (4) after dismounting, tilt horizontal arm to the back.

[image: image24.jpg]


[image: image25.jpg]



Fig 11                                   Fig 12
4.4 Tire installation
[image: image26.jpg]


“ ! ” warning: check dimension of tire and rim before installation.
1) Lubricate rim and edge.

2) Clamp rim tightly, 180 degree between tire inflating valve and mounting tool.

3) Step on tilting back post control pedal (4), horizontal arm go into working position.

4) Set operation model according to 4.2. Put rim edge on the top of mounting tool, step on turntable control pedal (1), rotate turntable clockwise, and make the rim edge into rim groove.

5) Put down the bead pressing wheel if new,            Fig 13
low-profile and stiff tire, at the same time near the bead pressing wheel device, press bead                                               
pressing wheel manually and rotate turntable clockwise. Mounting tire finishes. (see fig 13) 
6) When you mount the upper tire, loosen the bolt of the bead pressing roller, rotate the bead pressing roller in front of the dismounting head, and fasten it with bolt.(fig 14)
7) When the upper tire is rotated to 10-20cm away from the dismounting head, put the bead pressing device on the rim edge, which is helpful to mount and dismount the low-profile stiff tires.(fig 15)  
8) After the installment, dismount the bead pressing device, and lift up the bead pressing roller, then rotate it to the rim center.                         

“ ! ” warning : 1) If the rim dimension is same, only step on tilting back post control pedal(4).

             2) Watch during clamping rim to avoid being hurt.

[image: image27.jpg]


[image: image28.jpg]



(Fig 14)                                       (Fig 15)
4.5 Inflating

The machine is equipped with quick tire inflating system, please read the user manual for quick tire inflating system.
5. Maintenance: 

“ ! ” warning:1. Clean and maintenance should be done by professional staff according to following instructions. 2. Cut off electricity and pneumatic supply before repair.

1) Make sure that there is sufficient lubricant in oil-water separator and adjust oil amount. (see fig 16)                         

2) Add SAE 10W ISO 32 oil regularly.  

3) Driven off the waste water from oil-water  separator.        
4) Clean all parts on the turntable.(see fig 17)
[image: image29.jpg]


[image: image3.jpg]



             Fig 16                                      Fig 17
5) [image: image30.jpg]


Check and tighten all bolts of joint parts regularly.

6) Keep hexangular vertical spindle clean and dry

(oil for cleaning)                                     

7) The combination of friction between surface

should be lubricated by Lithium lipid oil.

8) Check and adjust the tension of transmission belt.

(see fig 18)

9) Keep machine and operation zone clean, avoid 

dusted parts.                       
Fig 18
6.Transportation                          
“ ! ” warning: Pay attention to equipment barycenter to avoid slanting over.

1) Transported with virgin packing.

2) [image: image31.jpg]


Put away refer to packing

3) Transit by fork-lifter (see fig 19)

4) Keep vertical arm and horizontal arm stay at 

the appropriate position.

5) Transmission speed is appropriate.

  Fig 19
7. Accessory                            
[image: image4.jpg]


             [image: image5.jpg]| § PN



           [image: image6.jpg]


[image: image7.jpg]


  

Lubricant cup and brush               Clamp protectors              Nylon washer    
[image: image32.jpg]



[image: image33.jpg]


[image: image8.jpg]


      
Lever                        Lever protectors          Bead breaker protectors

[image: image34.jpg]


[image: image35.jpg]


                        
plastic clip                           arm roll                
(for low profile tire)                  (for low-profile tire)
8. Circuit diagram

“ ! ” warning: 

1.  All electricity installation should be done by professional electricians.

2.  If the voltage is 220V, please guarantee voltage stability, so as to avoid damaging capacitance.

[image: image9.jpg]Pedal switch linking picture

Motor
Uy ZW, Uy Wy

O? TO

Technical data
10V 1.1KW




9 Separate parts picture and list

[image: image10.jpg]0134

0157 0158





[image: image11.jpg]0232

0231

0250 A Filter and Lubricator Assembl
¥ 0207
wn 4 = /_
0242 @
w0209 [o ,

0244/
0243/

Tgs%%

|
{
|
i
|
|
|
i

0253

0206 0205 —\\

0225





[image: image12.jpg]0306

0307 0320

0316






[image: image13.jpg]



[image: image14.jpg]w f P





	No.
	Sequ.No.
	Name
	Qua.
	Spec.
	No.
	Sequ.No
	Name
	Qua.
	Spec.

	1
	0101
	Vertical arm
	1
	
	33
	0133
	Limit washer
	1
	

	2
	0102
	Hexangular shaft of vertical arm
	1
	
	34
	0134
	Pipe safety
	1
	

	3
	0103
	Valve for locking
	2
	
	35
	0135
	Block of horizontal arm safety
	2
	

	4
	0104
	Y-ring
	2
	60
	36
	0136
	Round bolt
	2
	M6X25

	5
	0105
	Valve cover for locking
	2
	
	37
	0137
	Rolled roller
	1
	

	6
	0106
	Horizontal locking-board
	1
	
	38
	0138
	shaft
	1
	

	7
	0107
	Vertical locking-board
	1
	
	39
	0139
	Hexagon nut
	2
	M8

	8
	0108
	Bilateral bolt
	2
	M12X30
	40
	0140
	Front thread washer
	1
	

	9
	0109
	Shelf for cover of horizontal arm 
	1
	
	41
	0141
	Six-angular bolt
	1
	M8

	10
	0110
	Round bolt
	1
	M8×10
	42
	0142
	pad
	2
	

	11
	0111
	Hexangular spring
	1
	
	43
	0143
	Flat washer ring
	2
	D8

	12
	0112
	Hexangular shaft cap
	1
	
	44
	0144
	Six-angular nut
	2
	M8

	13
	0113
	Round bolt
	1
	M10×30
	45
	0145
	Six-angular bolt
	2
	M12X30

	14
	0114
	Horizontal arm safety
	1
	
	46
	0146
	Flat ring
	1
	D12

	15
	0115
	Switch 
	1
	
	47
	0147
	Ring for shaft
	1
	D12

	16
	0116
	Round bolt
	4
	M5X10
	48
	0148
	Six angles locking bolt
	2
	M12

	17
	0117
	Round bolt 
	1
	M8X16
	49
	0149
	Six-angular bolt
	1
	M10X16

	18
	0118
	Ring for mounting head
	1
	
	50
	0150
	Six-angular nut
	2
	M12

	19
	0119
	Mounting head
	1
	
	51
	0151
	Six angles locking bolt
	2
	M8x25

	20
	0120
	Bead pressing roller assembly
	1
	
	52
	0152
	Taper roller
	1
	

	21
	0121
	Flat ring
	1
	D10
	53
	0153
	Top thread
	1
	M6x24

	22
	0122
	Round bolt
	2
	M10X25
	54
	0154
	Limit rubber washer
	  1
	

	23
	0123
	shaft
	1
	
	55
	0155
	Nut
	2
	M10

	24
	0124
	Large pad of vertical arm
	2
	D10
	56
	0156
	PV pipe
	1
	Φ6

	25
	0125
	Round bolt
	4
	M6×35
	57
	0157
	PV pipe
	1
	Φ6

	26
	0126
	Spring of hexangular locking board
	2
	
	58
	0158
	Tee joint
	1
	D6

	27
	0127
	Stud bolt
	2
	M8X60
	59
	0159
	PV pipe
	1
	Φ6

	28
	0128
	Bolt for tightening
	2
	M10X10
	60
	0160
	Inserting tee joint
	2
	D6

	61
	0161
	Spacer
	3
	
	65
	0165
	Round nut
	2
	M6

	62
	0162
	O-ring
	3
	Φ8x2.65
	66
	0166
	Right angle terminal pipe joint
	1
	D6

	63
	0163
	Pressing cover
	1
	
	67
	0167
	Protect slice for tire
	1
	

	64
	0164
	Valve rod
	1
	
	
	
	
	
	

	No.
	Sequ.No.
	Name
	Quan.
	Spec.
	No.
	Sequ.No.
	Name
	Quan.
	Spec.

	1
	0201
	Cabinet 
	1
	
	27
	0227
	Six-angular nut
	2
	M8

	2
	0202
	Shelf for lubricant
	1
	
	28
	0228
	Rubber washer 
	4
	

	3
	0203
	Cover of vertical arm base
	1
	
	29
	0229
	lever
	1
	

	4
	0204
	Lubricant box
	1
	
	30
	0230
	Round bolt
	4
	M5X10

	5
	0205
	Tire protecting pad
	1
	
	31
	0231
	Jointing shaft of bead breaker
	1
	

	6
	0206
	Round bolt
	4
	M6X16
	32
	0232
	Spring ring for shaft
	1
	D14

	7
	0207
	Block for air filter lubricator
	1
	
	33
	0233
	Flat washer ring
	4
	D8

	8
	0208
	Round bolt
	4
	M6X16
	34
	0234
	Inserting right angular pipe joint
	1
	D8

	9
	0209
	Jointing block for air filter lubricator
	1
	
	35
	0235
	O-ring
	2
	d 75x1.8

	10
	0210
	Air filter lubricator
	1
	
	36
	0236
	Guide cover
	1
	d 20

	11
	0211
	lower cover of cylinder
	1
	
	37
	0237
	O-ring
	1
	D24x2.4

	12
	0212
	Piston of cylinder
	1
	
	38
	0238
	Inner washer ring
	1
	

	13
	0213
	Upper cover of cylinder
	1
	
	39
	0239
	Out washer ring
	1
	

	14
	0214
	Threaded rod with double heads 
	4
	
	40
	0240
	Inserting pipe joint
	1
	D8

	15
	0215
	Six-angular nut
	8
	M8
	41
	0241
	Nut
	1
	M12

	16
	0216
	Cylinder body
	1
	
	42
	0242
	Air supply joint
	1
	

	17
	0217
	Y-ring
	1
	D28
	43
	0243
	Air filter and lubricator
	1
	

	18
	0218
	Piston-rods
	1
	
	44
	0244
	Air pressure gauge 
	1
	

	19
	0219
	Six-angular bolt
	1
	M12X120
	45
	0245
	Tee joint
	1
	

	20
	0220
	Six-angular bolt
	1
	M12X60
	46
	0246
	Pipe
	1
	Φ8

	21
	0221
	Spring washer ring
	2
	D12
	47
	0247
	Air filter and lubricator
	1
	

	22
	0222
	Six-angular nut
	2
	M12
	48
	0248
	Right angle terminal pipe joint
	1
	

	23
	0223
	Round bolt
	2
	M5X10
	49
	0249
	Pipe
	1
	Φ8

	24
	0224
	Left block
	1
	
	50
	0250
	Nut 
	1
	

	25
	0225
	stick
	1
	
	51
	0251
	Pipe
	1
	Φ6

	26
	0226
	Round bolt
	2
	M5X40
	52
	0252
	Pipe
	1
	Φ6

	
	
	
	
	
	53
	0253
	Case cover
	1
	


	No.
	Sequ.No.
	Name
	Quan.
	Spec.
	No.
	Sequ.No.
	Name
	Quan.
	Spec.

	1
	0301
	Bottom board of foot pedal
	1
	
	26
	0326
	Round bolt
	2
	M6X10

	2
	0302
	Left foot pedal
	3
	
	27
	0327
	Flat washer ring
	2
	D6

	3
	0303
	Right foot pedal
	1
	
	28
	0328
	Spring of foot pedal
	3
	

	4
	0304
	Slide assembly
	1
	
	29
	0329
	Round bolt
	2
	M8X10

	5
	0305
	Slide rod
	2 
	
	30
	0330
	Universal switch 
	1
	

	6
	0306
	Protector of slide
	1
	
	31
	0331
	Spring 
	1
	

	7
	0307
	bolt
	2
	M3X5
	32
	0332
	Round bolt
	1
	M4x10

	8
	0308
	Slide spring
	1
	
	33
	0333
	Pin 
	2
	D2x20

	9
	0309
	Shaft of foot pedal
	1
	
	34
	0334
	Flat washer ring
	6
	D8

	10
	0310
	valve
	1
	
	35
	0335
	Flat washer ring
	16
	D6

	11
	0311
	Valve rod
	3
	
	36
	0336
	Valve
	1
	

	12
	0312
	Switch base
	1
	
	37
	0337
	Valve
	1
	

	13
	0313
	bolt
	2
	M5X20
	38
	0338
	Switch protector 
	1
	

	14
	0314
	Jointing flake
	1
	
	39
	0339
	Bolt
	2
	3x12

	15
	0315
	Spring base
	1
	
	35
	0335
	Flat washer ring
	16
	D6

	16
	0316
	Foot pedal joint spacer
	3
	
	36
	0336
	Valve
	1
	

	17
	0317
	Jointing rod of foot pedal
	1
	
	37
	0337
	Valve
	1
	

	18
	0318
	Six-angular bolt
	3
	M6X55
	38
	0338
	Switch protector 
	1
	

	19
	0319
	Six-angular nut
	3
	M6
	39
	0339
	Bolt
	2
	3x12

	20
	0320
	Round bolt
	14
	M6X15
	40
	0340
	Terminal pipe joint
	1
	D8

	21
	0321
	Round bolt
	3
	M4X25
	41
	0341
	Terminal pipe joint
	2
	D6

	22
	0322
	Six-angular nut
	3
	M4
	42
	0342
	silencer  
	2
	

	23
	0323
	pad
	2
	
	43
	0343
	Pipe 
	1
	Φ8

	24
	0324
	Six-angular nut
	4
	M8
	44
	0344
	Tee joint
	2
	D8

	25
	0325
	Six-angular nut
	14
	M6
	45
	0345
	Pipe
	1
	Φ8


	No.
	Sequ.No.
	Name
	Quan.
	Spec.
	No.
	Sequ.No.
	Name
	Quan.
	Spec.
	

	46
	0346
	Pipe
	1
	Φ8
	52
	0352
	Pipe
	1
	Φ8
	

	47
	0347
	Right angle terminal pipe joint
	4
	D8
	53
	0353
	Joint 
	1
	D8,D6
	

	48
	0348
	silencer
	4
	
	54
	0354
	Lines of motor
	1
	
	

	49
	0349
	Pipe
	1
	Φ8
	55
	0355
	Lines of power 
	1
	
	

	50
	0350
	Pipe
	1
	Φ8
	56
	0156
	Pipe
	1
	Φ6
	

	51
	0351
	Pipe
	1
	Φ8
	57
	0249
	Pipe
	1
	Φ8
	

	No.
	Sequ.No.
	Name
	Quan.
	Spec.

	1
	0401
	Arm of bead breaker
	1
	

	2
	0402
	Washer of bead breaker
	1
	

	3
	0403
	Axis of bead breaker
	1
	

	4
	0404
	Bead breaker
	1
	

	5
	0405
	Spanner 
	1
	

	6
	0406
	Round bolt
	1
	M12X120

	7
	0407
	Six-angular nut
	1
	M12

	8
	0408
	Piston of big cylinder
	1
	

	9
	0409
	Piston-rods of big cylinder
	1
	

	10
	0410
	Cylinder body
	1
	

	11
	0411
	Cover of big cylinder
	1
	

	12
	0412
	Y-ring
	2
	186

	13
	0413
	Y-ring
	1
	d 20xD30

	14
	0414
	Spring spacer 
	1
	D30

	15
	0415
	Round bolt
	12
	M6X15

	16
	0416
	Flat washer ring
	12
	D6

	17
	0417
	Six-angular nut of flange for tightening
	12
	M6

	18
	0418
	Six-angular nut
	2
	M16

	19
	0419
	Right angular joint
	1
	D8

	20
	0420
	Large ring
	1
	

	21
	0421
	Round bolt
	1
	M8X10

	22
	0422
	Spring of arm of bead breaker
	1
	

	23
	0423
	pad
	2
	

	24
	0424
	Round bolt
	2
	M12X30

	25
	0425
	Flat washer ring
	1
	

	26
	0426
	Guide cover
	1
	d20

	27
	0427
	O-ring
	1
	d20x2.4

	28
	0428
	O-ring
	1
	D184x3.5

	29
	0429
	silencer
	1
	

	30
	0430
	Inner joint
	1
	

	31
	0431
	Quick exhausted valve 
	1
	

	32
	0432
	Right angle terminal pipe joint
	1
	D8

	33
	0433
	Pressing button
	1
	

	34
	0434
	Protector of bead breaker
	1
	

	35
	0435
	Pressing button
	1
	

	36
	0436
	Adjusting washer
	1
	

	37
	0350
	Pipe 
	1
	Φ8

	38
	0351
	Pipe 
	1
	Φ8


	No.
	Sequ.No.
	Name
	Quan.
	Spec.

	1
	0501
	Lower cover of gear box
	1
	

	2
	0502
	Upper cover of gear box
	1
	

	3
	0503
	Gear box 
	1
	

	4
	0504
	Bearing
	1
	

	5
	0505
	Axis of gear box
	1
	

	6
	0506
	Pin 
	1
	

	7
	0507
	Bearing
	1
	

	8
	0508
	Rod gear box
	1
	

	9
	0509
	Bearing
	2
	

	10
	0510
	Seal-ring for shaft
	1
	D26

	11
	0511
	Round bolt
	5
	M8X25

	12
	0512
	Six-angular nut
	5
	M8

	13
	0513
	Big transfer wheel
	1
	

	14
	0514
	Pin 
	1
	

	15
	0515
	Shelf for motor 
	1
	

	16
	0516
	Alternator
	1
	

	17
	0517
	Small transfer wheel
	1
	

	18
	0518
	Six-angular bolt
	4
	M10X160

	19
	0519
	Flat washer ring 
	10
	D10

	20
	0520
	Six-angular nut
	10
	M10

	21
	0521
	Six-angular bolt
	4
	M10X40

	22
	0522
	Flat washer ring
	8
	D10

	23
	0523
	Six-angular nut
	4
	M10

	24
	0524
	Transfer belt 
	1
	

	25
	0525
	Six-angular round screw for tightening
	1
	M8X10

	26
	0526
	Spring spacer for shaft
	1
	D50

	27
	0527
	Valve 
	1
	

	28
	0528
	Round bolt
	2
	M6X15

	29
	0529
	Pin 
	1
	12x8x50

	30
	0530
	Round bolt
	2
	M10x200

	31
	0531
	Seal-ring
	1
	

	
	
	
	
	


	No.
	Sequ.No.
	Name
	Quan.
	Spec.

	1
	0601
	turntable
	1
	

	2
	0602
	Clamp base
	4
	

	3
	0603
	Clamp
	4
	

	4
	0604
	Anti-friction flake
	4
	

	5
	0605
	S-plate
	1set
	

	6
	0606
	Adjusting washer 
	8
	

	7
	0607
	Joint shelf of cylinder
	2
	

	8
	0608
	connected board of slide
	2
	

	9
	0609
	Pin 
	8
	Φ5x10

	10
	0610
	S-plate axis
	4
	

	11
	0611
	Cover of S-plate axis 
	4
	

	12
	0612
	Ring of ring
	4
	D12

	13
	0613
	Six-angular bolt
	4
	M12X95

	14
	0614
	Flat washer ring 
	4
	D8

	15
	0615
	Spring ring 
	4
	D8

	16
	0616
	Round bolt
	4
	M8x25

	17
	0617
	Spring spacer ring for shaft
	1
	D75

	18
	0618
	Clamp protectors
	4
	

	19
	0619
	Blockage for turntable
	1
	

	20
	0620
	Six-angular nut
	1
	M16x30

	21
	0621
	Spring spacer ring
	4
	D12

	22
	0622
	Non-metal nut
	16
	M8

	23
	0623
	Back cover of cylinder
	2
	

	24
	0624
	Cylinder body
	2
	

	25
	0625
	Double heads bolt rod of cylinder
	8
	

	26
	0626
	Nut
	2
	M12

	27
	0627
	Out washer ring 
	2
	

	28
	0628
	Rubber piston of cylinder 
	2
	

	29
	0629
	Inner washer ring
	2
	

	30
	0630
	Piston rod
	2
	

	31
	0631
	O-ring 
	4
	d 75x1.8 

	32
	0632
	O-ring 
	2
	D24x2.4

	33
	0633
	Guide cover
	2
	d 20

	34
	0634
	Y-ring
	2
	D28

	35
	0635
	Front cover of cylinder
	2
	

	36
	0636
	Flat washer ring 
	8
	D8

	37
	0637
	Tee joint
	2
	D8

	38
	0638
	Pipe 
	1
	Φ8

	39
	0639
	Screw pipe 
	1
	Φ8

	40
	0640
	Right angular pipe joint
	2
	D8

	41
	0641
	Pipe 
	2
	Φ8

	42
	0642
	Tee joint 
	1
	D8

	43
	0643
	pipe
	1
	D8


3

